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Language fMRl in a patient with epilepsy and a lesion. Top Row: Axial, saggital, and coronal Tl-
weighled images showing a lesion in the left anterior temporal lobe lesion resembling cerebrospinal 
fluid, but not isointense to it. Bottom Row: Language fMRl activation appears in tissue surrounding the 
lesion but not within the lesion itself. The observed occipital BOLD signal reflects visual stimulation 
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BOTOX® (onabotulinumtoxinA] is NOW indicated for the prophylaxis of headaches in adults 
with Chronic Migraine (>15 days per month with headache lasting 4 hours a day or longer). 
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For more information visit www.BOTOX.ca and enter the password CMBOTOX 
BOTOX" is contraindicated in: patients who are hypersensitive to 
botulinttm toxin type A or to any ingredient in the formulation or component of 
the container: the presence of infection at the proposed injection sile(s).' 

The term 'Allorgan unit" upon which dosing is based is a specific measurement 
of toxin activity that is unique to Allergan's formulation of botulinum toxin type A. 
Therefore, the "Allergan units" used to describe BOTOX" activity are drfferent 
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and the units representing BOTOX'' activity are not interchangeable with 
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The safety and effectiveness of BOTOX'* in the prophylaxis of headaches 
in Chronic Migraine has not been investigated in children and adolescents under 
18 years of age or adults over 65 years of age.' 

No efficacy has been shown for BOTOX* in the prophylaxis of headaches in 
patients with Episodic Migraine (<15 headaches days per month).' 
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recommended dosage and frequency of administration for BOTOX*,' 

Caution should be used when BOTOX* is used in the presence of inflammation at 
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Muscle weakness remote to the site of injection and other serious adverse effects 
(e.g. dysphagia, aspiration pneumonia! have been rarely reported in both pediatric 
and adult patients, in some cases associated with a fatal outcome.' 

Patients or caregivers should be advised to seek immediate medical care it 
swallowing, speech or respiratory disorders arise.' 

As with all biologic products, an anaphylactic reaction may occur. Necessary 
precautions should be taken and epinephrine should be available.' 

There have been rare reports following administration of botulinum toxin of adverse 
events involving the cardiovascular system, including arrhythmia and myocardial 
infarction, some with fatal outcomes. Some of these patients had risk factors 
including pre-existing cardiovascular disease. The exact relationship of these 
events to B0T0X7B0T0X COSMETIC is unknown. 

There have been rare cases of administration of botulinum toxin to patients with 
known or unrecognized neuromuscular junction disorders where the patients have 
shown extreme sensitivity to the systemic effects of typical clinical doses. In some 
of these cases, dysphagia has lasted several months and required placement of a 
gastric feeding tube. When exposed to very high doses, patients with neurologic 
disorders, e.g. pediatric cerebral palsy or adult spasticity, may also be at 
increased risk of clinically significant systemic effects.' 

The discontinuation rate due to adverse events in these phase 3 trials was 
3.8% for BOTOX* vs. 1.2% for placebo. The most frequently reported adverse 
events leading to discontinuation in the BOTOX"' group were neck pain (D.6%), 
muscular weakness (0,4%), headache (0.4%), and migraine (0.4%).' 

1. BOTOX" Product Monograph, October 18,2011. 

ALLERGAN ^AB^ 
" '0M Atlerqan nc. MarkhamQN L6G0B5 

© Registered Irademaik 'J AUeryan Inc. onabatutinumtaxinA 
A-3 

see prescribing information pn pages A-15 to 17 

https://doi.org/10.1017/S031716710005099X Published online by Cambridge University Press

http://www.BOTOX.ca
https://doi.org/10.1017/S031716710005099X


# * 
*0 

«flP 
M 

/ ^ 
ft^ <$> M-

& 
># 

*p 
:>;\ 

FACED WITH PAIN 
IN HER STRUGGLE WITH FIBROMYALGIA 
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First treatment indicated in Canada for a 
for the management of pain associated 

fibromyalgia1 
Pregabalin: first-line treatment for chronic 

neuropathic pain' 

DEMONSTRATED SIGNIFICANT RELIEF IN PAIN 
AND PAIN-RELATED SLEEP DIFFICULTIES IN FIBROMYALGIA 

Demonstrated powerful, rapid and sustained pain relief 5 

In fibromyalgia: 
• In a 14 week study, LYRICA demonstrated significant pain reduction as early as week 1 (p<0.05 for all doses). Mean changes in pain 

scores at the end of the study for LYRICA-treated patients were significantly greater versus placebo (300 mg/day, n=183: -1.75, 
p=0.0009;450mg/day, n=190:-2.03, p<0.0001; 600 mg/day, n=188: -2.05, p<0.0001; placebo, n=184:-1.04)3 

• In another study of 26 weeks' duration of patients who initially responded to LYRICA during a 6-week, open-label phase, 68% of those who 
continued on their optimized dose (n=279) maintained a treatment response versus 39% of those on placebo (n=287). The time to loss of 
therapeutic response was longer in the LYRICA group (p<0.0001)" 

Also in neuropathic pain (NeP): 
• Sustained pain relief (starting at week 2 for LYRICA 150-600 mg/day, n=141; p<0.05 vs placebo, n=65) was demonstrated throughout 

a 12 week study in patients with DPN or PHN5 

Demonstrated effective in relieving pain-related sleep difficulties16 

In fibromyalgia: 
• In a 13 week study, LYRICA reduced overall MOS-Sleep Scale scores significantly more at the end of the study vs. placebo (300 mg/day 

-19.1, p=0.0174; 450 mg/day: -20.41, p=0.0026; 600 mg/day: -19.49, p=0.0101; placebo: -14.29)9 

Also in NeP: 
• LYRICA reduced sleep disturbances across several studies in DPN and PHN, of 8-12 weeks duration' 

Flexible dosing across all indications+ 

LYRICA (pregabalin) is indicated for the management of neuropathic pain associated with 
diabetic peripheral neuropathy (DPN), postherpetic neuralgia (PHN) and spinal cord injury 
in adults. LYRICA may be useful in the management of central neuropathic pain in adults. 
LYRICA is indicated for the management of pain associated with fibromyalgia in adults. 
The efficacy of LYRICA in the management of pain associated with fibromyalgia for up 
to 6 months was demonstrated in a placebo-controlled trial in patients who had initially 
responded to LYRICA during a 6-week open-label phase. 

LYRICA is contraindicated in patients who are hypersensitive to pregabalin or to any 
ingredient in the formulation or component of the container. 

The most commonly observed adverse events (25% and twice the rate as that seen with 
placebo) in the recommended dose range of 150 mg/day to 600 mg/day in PHN and 
DPN patients were: dizziness (9.0-37.0%), somnolence (6.1-24.7%), peripheral edema 
(6.1 -16.2%), and dry mouth (1.9-14.9%) and were dose related; in spinal cord injury patients: 
somnolence (41.4%), dizziness (24.3%), asthenia (15.7%), dry mouth (15.7%), edema 
(12.9%), constipation (12.9%), amnesia (10.0%), myasthenia (8.6%), amblyopia (8.6%), and 
thinking abnormal (8.6%); in fibromyalgia patients: dizziness (37.5%), somnolence (18.6%), 
weight gain (10.6%), dry mouth (7.9%), blurred vision (6.7%), and peripheral edema (6.1 %). 
In LYRICA-treated fibromyalgia patients, the most commonly observed dose-related adverse 
events were: dizziness (22.7-46.5%), somnolence (12.9-20.7%), weight gain (76-13.7%), 
peripheral edema (5.3-10.8%). The most commonly observed adverse events in the PHN, 
DPN, spinal cord injury and fibromyalgia patients were usually mild to moderate in intensity. 
Discontinuation rates due to adverse events for LYRICA and placebo, respectively, were 
9% and 4% in DPN, 14% and 7% in PHN, 21% and 13% in spinal cord injury, and 20% 
and 11% in fibromyalgia. There was a dose-dependent increase in rate of discontinuation 
due to adverse events in fibromyalgia. 

/jrVffi 
©2010 

Pfizer Canada Inc. 
Kirkland, Quebec 
H9J 2M5 

W o r k i n g t o g e t h e r for a h e a l t h i e r w o r l d ' " 

'"Pfizer Inc. used under license 
LYRICA* C.P. Pharmaceuticals International C.V., 
owner/Pfizer Canada Inc., Licensee 

There have been post-marketing reports of angioedema in patients, some without 
reported previous history/episodes, including life-threatening angioedema with respiratory 
compromise. Caution should be exercised in patients with previous history/episodes of 
angioedema and in patients who are taking other drugs associated with angioedema. 

In clinical trials and in post-marketing experience, there have been reports of patients, with 
or without previous history, experiencing renal failure alone or in combination with other 
medications. Caution is advised when prescribing to the elderly or those with any degree 
of renal impairment. 

There have been post-marketing reports of events related to reduced lower gastrointestinal 
tract function (e.g., intestinal obstruction, paralytic ileus, and constipation) in patients, 
some without reported previous history/episode(s), during initial/acute and chronic 
treatment with LYRICA, primarily in combination with other medications that have the 
potential to produce constipation. Some of these events were considered serious and 
required hospitalization. In a number of instances, patients were taking opioid analgesics 
including tramadol. Caution should be exercised when LYRICA and opioid analgesics are 
used in combination, and measures to prevent constipation may be considered, especially 
in female patients and elderly as they may be at increased risk of experiencing lower 
gastrointestinal-related events. 

Dosage reduction is required in patients with renal impairment (creatinine clearance 
<60 mL/min) and in some elderly patients as LYRICA is primarily eliminated by 
renal excretion. 

Please see Prescribing Information for complete Warnings and Precautions, 
Adverse Reactions, Dosage and Administration and patient selection criteria. 

t Please consult Prescribing Information for complete Dosage and Administration instructions. 

(MD PREGABALIN 

AS a See prescribing information and study 
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You're richer than you think! J ^ Scotiabank' 
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IT® (lacosamide) is indicated as adjunctive therapy in the management of partial-onset 
seizures in adult potients with epilepsy (s i 8 years of age) who ore not satisfactorily controlled 
with conventional therapy. The clinical experience with VIMPAT® in elderly patients with 
epilepsy (>65 years of age) is limited. Caution should be exercised during dose titration and 
age-associated decreased renal clearance should be considered in elderly patients. The safety 
and efficocy of VIMPAT® in pediatric patients (<18 years of age) have not been established 
and its use in this patient population is not indicated. 
VIMPAT® is contraindicated in patients who are hypersensitive to the active substance or to 
ony of the excipients and in patients with a history of, or presence of, second- or third-degree 
atrioventricular (AV) block. 

Second degree or higher AV block has been reported in post-marketing experience. Patients should 
be made aware of the symptoms of second-degree or higher AV block (e.g. slow or irregular pulse, 
feeling of lightheadedness and fainting), ond told to contact their physician should any of these 
symptoms occur. VIMPAT® should be used with caution in patients with known conduction 
problems (e.g. marked first-degree AV block, sick sinus syndrome without pacemaker), or with 
a history of severe cardiac disease such as myocordiol ischemia or heart failure. In such patients, 
obtaining an ECG before beginning VIMPAT®, and after VIMPAT® is titrated to steady-state, is 
recommended. Caution should especially be exerted when treating elderly patients as they may 
be at increased risk of cardiac disorder or when VIMPAT® is given with other drugs that prolong the 

PR interval (e.g. carbamazepine, pregabalin, lomotrigine, beta-blockers, and class I antiarrhythmic 
drugs), os further PR prolongation is possible. In clinical trials of healthy subjects and patients with 
epilepsy, VIMPAT® treatment was associated with PR interval prolongation in o dose-dependent 
manner. VIMPAT® administration may predispose to atrial arrhythmias (atrial fibrillation or flutter), 
especially in potients with diabetic neuropathy and/or cardiovascular disease. Patients should be 
mode aware of the symptoms of atrial fibrillation ond flutter (e.g. polpitations, rapid or irregular 
pulse, shortness of breath) and told to contact their physician should any of these symptoms 
occur. Atrial fibrillation and flutter have been reported in open-label epilepsy trials and in 
postmarketing experience. 

Multiorgan hypersensitivity reactions (also known as Drug Rash with Eosinophil and Systemic 
Symptoms, or DRESS), Stevens-Johnson Syndrome (SJS) and Toxic Epidermal Necrolysis (TEN) 
have been reported with anticonvulsants, if any of these hypersensitivity reactions ore suspected, 
VIMPAT® should be discontinued and alternative treatment started. 
Treatment with VIMPAT® has been associated with dizziness and ataxia, which could increase 
the occurrence of accidental injury or falls. Accordingly, patients should be advised not to drive 
a cor or to operote other complex machinery or perform hazardous tasks until they ore familiar 
with the effects of VIMPAT® on their ability to perform such octivities. 
In controlled trials in potients with portial-onset seizures, VIMPAT® treatment was associated 
with vision-related adverse events such as blurred vision and diplopia. Patients should be informed 
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For partial-onset seizures 

When seizure control is still an issue 
for your patient 
Bring VIMPAT® into the picture 

HH if ' m 

Efficacy in patients inadequately controlled on 1 to 3 AEDs*+1 

• Significant median 36-39% reduction in seizure frequency per 28 days from 
baseline to maintenance phase*1 

* VIMPAT® 400 mg/day vs. placebo: Ben-menachem, et al. (39% vs. 10%, p<0.01 ); 
Chung, etal. (37.3% vs. 20.8%, p<0.01); Halasz, etal. (36.4% vs. 20.5%, pSO.05)*1 

Generally well tolerated when added to common concomitant therapy 

• Some of the most frequently reported adverse reactions with VIMPAT® 400 mg/day 
were dizziness (30%), nausea (11%), and vision-related events, including diplopia (10%) 
and blurred vision 

The recommended starting dose for VIMPAT® is 50 mg twice a day which should 
be increased to an initial therapeutic dose of 100 mg twice a day after one week. 
Depending on patient response and tolerability, the maintenance dose of VIMPAT® 
can be increased by 50 mg twice daily every week, to a maximum recommended 
dose of 400 mg/day.1 

Please consult product monograph for complete dosing and administration instructions. 

POWER for added control. 

that if visual disturbances occur, they should notify their physician promptly. If visual disturbance 
persists, further assessment, including dose reduction and possible discontinuation of VIMPAT®, 
should be considered. 
More frequent assessments should be considered for patients with known vision-related issues 
or those who ore already routinely monitored for ocular conditions. 

Suicidal ideation and behaviour have been reported in patients treated with antiepileptic agents 
in several indications. All patients treated with antiepileptic drugs, irrespective of indication, 
should be monitored for signs of suicidal ideation and behaviour and appropriate treatment should 
be considered. Patients (and caregivers of patients) should be advised to seek medical advice 
should signs of suicidal ideation or behaviour emerge. 

There are no studies with VIMPAT® in pregnant women. Since the potential risk for humans is 
unknown, VIMPAT® should not be used during pregnancy unless the benefit to the mother clearly 
outweighs the potential risk to the foetus. It is unknown whether VIMPAT® is excreted in human 
breast milk. Because many drugs are excreted into human milk, a decision should be made 
whether to discontinue nursing or to discontinue VIMPAT®, taking into account the importance 
of the drug to the mother. 

As with all antiepileptic drugs, VIMPAT® should be withdrawn gradually (over a minimum of 
1 week) to minimize the potential of increased seizure frequency. 

In controlled clinical trials in patients with partial-onset seizures, some of the most frequently 

reported adverse reactions with VIMPAT® treatment were dizziness (16% and 30% for 200 mg 
and 400 mg treatment groups, respectively, vs. 8% placebo), nausea (7% and 11% vs. 4%), and 
vision related events [diplopia (6% and 10% vs. 2%) and blurred vision (2% and 9% vs. 3%)]. 
They were dose-related and usually mild to moderate in intensity. The adverse events most 
commonly leading to discontinuation were dizziness, coordination abnormal, vomiting, diplopia, 
nausea, vertigo, and vision blurred. 

Please see the VIMPAT® Product Monograph for full prescribing information. 

* 3 randomized, double-blind, placebo-controlled, multicentre trials studying VIMPAT'"1 (locosomide) ns adjunctive tberopy in adull patients with POS with 
Of without secondary generalization. In the studies, patients were to hove been talcing a stable dosoge regimen of one to three AEDs, with or without 
vagal nerve stimulation in the 4 weeks before enrollment and during the baseline petiod. Following the 8-week bnseliue pbose, subjects were 
modernized and up-titrated by initiating treatment of 100 mg/day, end iocreosed in weekly increments of 100 mg/doy to the target dose. The titration 
phase lasted 4-6 weeks. Potients then entered a 12-week maintenance phase pet iod.U 1 

tAED-anb-epilepticdtug 

References: 1. VIMPAT® Product Monograph, 0(8 Cunadu Inc., October 6,2011.2. Beu-Mennchem E, Bitoo V, latuzis D, elol. Efficacy and safety of oral 
locosomide as odjonctive therapy in adults with partial-onset seizutes. fy/%wcr2007; 48(7):1308-1317.3. Chung S, Sperling MR, Biton V etal. 
Eacosamlde as adjunctive therapy fot partial onset seizures: A randomized controlled tikit. Ipikpsiii 2010; 5I (61:958-?42.4. Hafez P, Kolvioitiea I 
Mazurkiewicz-Beldzihska M, etal. Adjunctive locosomide fot partial-onset seizutes: Efficacy and safety results ftom a randomized controlled ttial. 
[filepsia 2009; 50(31:443-453. 

VIMPAT 
lacosamide 

POWER for Added Control 

See prescribing summary on page A-18 to A-21 
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